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Evidence of Type Testing (TT)

According to Standard EN 14351-1+A2
Ne 351/B-2019-2

Laboratorium Techniki Budowlanej carried out the examination of the windows and doors described in test report 351/8-2019
manufactured by:

Fabryka Okien i Drzwi PCV
LASTRIK Sp. z 0.0.

75-844 Koszalin, ul. Stowinska 11F, Poland

. - Conformity assessment Conformity assessment: Test
Test specimen Characteristic g i
Classification Standard Standard/test result
- Locking points 4.2 PN-EN 14351-1+A2 PN-EN 12210 PN-EN 12211
m - Holdfast

@ - Decompression

Resistance to wind load

Resistance to wind Test pressure P1 1200 Pa
Class C3 Frame deflection
|Oad Pressure ,+” 1/571

Pressure ,,-” 1/533

4.14 PN-EN 14351-1+A2 PN-EN 12207 PN-EN 1026

- I - e

Air permeability at 100 Pa
(Max test pressure 600 Pa)

. ope Reference air permeability at
Air permeability Class4 [0 o
3m’/h m? or 0,75m°h m
1,08 m*/h m?or 0,39 m*/h m

B=1700, H=1800

system: Schiico Living 82 MD

Frame 19411 4.5 PN-EN 14351-1+A2 PN-EN 12208 PN-EN 1027
Leaf 19431
Joint bar 19472
Frame reinf. 202717, s=1,50 mm
Leaf reinf. 202725, s=1,50 mm - (A) Not covered
Tight to:
Joint bar reinf. 202738, s=2,00 mm Watertlghtness CIaSS 9 A 550 pao
Hardware ROTO
IGU 4/12/4/12/4 U=0,7
4.8 PN-EN 14351-1+A2 PN-EN 14609
Load-bearing

The parameters for other constructions should be declare in
¥ " i s Threshold value
compliance with the provisions specified in

Standord EN 14351152 capacity of safety 350N "

The test results relates only to the tested sample and the test
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